



# TEST REPORT

LAB LOCATION:  
DATE IN:

SHANGHAI  
26-Mar-2015


REPORT NUMBER:  
DATE OUT:

64115-00946  
1-Apr-2015

<b>Applicant:</b>	Pydear Display And Service Co.,Ltd		
<b>Contact:</b>	John Priday		
<b>Address:</b>	123 South 1380 West Lindon, Utah 84042,USA		
<b>TEL :</b>	801-750-5060	<b>FAX:</b>	801-491-4202
<b>E-mail:</b>	<a href="mailto:john@prodigypromos.com">john@prodigypromos.com</a>		

<b>OVERALL RATING</b>	
<b>SATISFACTORY</b>	X
<b>UNSATISFACTORY</b>	--
<b>DATA ONLY</b>	--

## Sample Information

	<b>Product Description:</b>	500D oxford (Top And Wall Material)
	<b>Item/ Style Number:</b>	/
	<b>Purchase Order Number:</b>	/
	<b>No. of Sample Submitted:</b>	/
	<b>Color:</b>	/
	<b>Country of Origin:</b>	CHINA
	<b>Country of Destination:</b>	/
	<b>Buyer / Agent:</b>	/
	<b>Manufacture:</b>	/

## Testing Status

<b>Pre- Production</b> <input type="checkbox"/>	<b>Production</b> <input type="checkbox"/>	<b>Pre-Test</b> <input type="checkbox"/>	<b>In-Store</b> <input type="checkbox"/>
<b>Retest</b> <input type="checkbox"/>	<b>Previous Report No.:</b> --		

## Test Result Summary

Test Requested	Result
FLAMMABILITY For Tent/ Canopy Material (CPAI-84) (WALL/TOP)	PASS

For and on behalf of  
Modern Testing Services Co., Ltd.

Chen Lin, Rain  
Manager, Hardlines Division

This Test Report is used by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

## TEST DATA:

### FLAMMABILITY For Tent/ Canopy Material (CPAI-84) (WALL/TOP)

Modern Testing Services Co., Ltd.

No. 105 Guangzhong Rd., Zhuangqiao Town, Minhang, Shanghai, China P.R.C.201108

Tel: (86) 21-2350 9600 Fax: (86) 21-2350 9700 Email: [infosh@mts-global.com](mailto:infosh@mts-global.com) Website : [www.mts-global.com](http://www.mts-global.com)



# TEST REPORT

Page 2 of 4  
Report Number: 64115-00946

TEST CODE	TESTED PROPERTY	REQUIREMENT	RESULTS		COMMENTS														
			Pass	Fail															
CPAI-84	Camping Tennage material flammability - Original (Wall and Top Material)	Original (See Test Results/ Requirements). Note: The test specimens can be finished material still on the roll or product in final form.	X		See Below Results														
CPAI-84	Camping Tennage material flammability - Leached (Wall and Top Material)	Leached (See Test Results/ Requirements). Note: The test specimens can be finished material still on the roll or product in final form.	X		See Below Results														
CPAI-84	Camping Tennage material flammability - Weathered (Wall and Top Material)	Weathered (See Test Results/ Requirements). Note: The test specimens can be finished material still on the roll or product in final form.	X		See Below Results														
CPAI- 84	Performance Wall/Top	<p>Max. Char Length of Any Individual Specimen is 255 mm, Average Char Length is based on Material Weight see below:</p> <table border="0"> <tr> <td>Weight (G/SqM)</td> <td>Max. Ave Char Length (mm)</td> </tr> <tr> <td>&gt; 340</td> <td>115</td> </tr> <tr> <td>&gt;270 – 340</td> <td>140</td> </tr> <tr> <td>&gt;200 – 270</td> <td>165</td> </tr> <tr> <td>&gt;135 – 200</td> <td>190</td> </tr> <tr> <td>&gt;50 – 135</td> <td>215*</td> </tr> <tr> <td>50 or less</td> <td>230*</td> </tr> </table> <p>Max. after Flame of any individual specimen Is 4.0 seconds, Ave after flame of all Specimen shall Not Exceed 2.0 Seconds.</p> <p>*Lightweight fabric mass loss criteria Any wall or top material with a mass of less than 100 g/m2 will be considered acceptable if the mass loss during the test is no greater than 5% of the original test specimen mass, regardless of the damaged length measurement.</p>	Weight (G/SqM)	Max. Ave Char Length (mm)	> 340	115	>270 – 340	140	>200 – 270	165	>135 – 200	190	>50 – 135	215*	50 or less	230*	--	--	--
Weight (G/SqM)	Max. Ave Char Length (mm)																		
> 340	115																		
>270 – 340	140																		
>200 – 270	165																		
>135 – 200	190																		
>50 – 135	215*																		
50 or less	230*																		

**Modern Testing Services Co., Ltd.**

No. 105 Guangzhong Rd., Zhuangqiao Town, Minhang, Shanghai, China P.R.C.201108  
Tel: (86) 21-2350 9600 Fax: (86) 21-2350 9700 Email: infosh@mts-global.com Website : www.mts-global.com





# TEST REPORT

Page 4 of 4  
Report Number: 64115-00946

\*\*\*\*\*End of Test Report\*\*\*\*\*

**NOTE:**

If there is question or concern regarding the above results, please contact us via email [gyin@mts-global.com](mailto:gyin@mts-global.com)

*The testing lab overall rating is provided to client as an aid in reviewing report data. The rating is based on lab results. Final product acceptance or rejection is per client only. Testing of vendor's merchandise by client is not a substitute for vendor's own testing and other quality assurance related obligations in connection with its sale of merchandise to client. Client testing shall not limit client's rights, or diminish or remove any of vendor's responsibilities.*